Vf‘
/

- | Daraes

D - Y S G2

, -1 7 ,/% 2 }*« !
02553 Dok o




This Page left blank



ashenhbg
Text Box
This Page left blank  


Note : Many Pisces engines were based on Isuzu Diesel engines. All parf numbers

and references in this document refer specifically to a Pisces assigned numbers and

may not be valid or correspond with any specific Isuzu , ZF Transmissions, Borg-Warner
. Transmissions or other manufacturer's item. ‘

PARTS IDENTIFICATION CODE

ILLUSTRATED BELOW IS THE IDENTIFICATION CODE FOR PARTS ON
ALL PISCES DIESEL ENGINES. PART NUMBERS HAVE FIVE DIGITS., THE
FIRST IS SECTION NUMBER IN THE PARTS BOOK, AND THE SECOND DIGIT
REFERS TO THE NUMBER OF CYLINDERS., THE LAST THREE DIGITS ARE
THE PART NUMBER, ‘

EXAMPLE : EXHAUST MANIFOLD, PART NUMBER 52500

52 50 0 |
—___E:—-— PART NUMBER

NUMBER OF CYLINDERS

SECTION 5, EXHAUST SYSTEM
ENGINE SERIAL NUMBER

ENGINE SERIAL NUMBERS ARE LOCATED ON THE BOLT BOSS, LEFT
SIDE OF BELL HOUSING, AFT OF THE STARTER MOTOR,
THE NUMBER HAS FIVE (OR SIX) DIGITS; THE FIRST DESIGNATING

THE YEAR, (I.E.; 2 1S FOR 1972), WHILE THE SECOND DIGIT. DETER-
MINES THE NUMBER OF CYLINDERS; 2, 3 OR 4, THE LAST THREE (OR
FOUR) DIGITS ARE THE ENGINE NUMBER.

EXAMPLE : 2 2 1 0 3
L ENGINE NUMBER

NUMBER OF CYLINDERS

YEAR BUILT

. Note : Many Pisces engines were based on Isuzu Diesel engines. All part numbers
and references in this document refer specifically to a Pisces assigned numbers and
may not be valid or correspond with any specific Isuzu , ZF Transmissions, Borg-Warner
Transmissions or other manufacturer's item.


ashenhbg
Text Box
Note :  Many Pisces engines were based on Isuzu  Diesel engines.   All part numbers 
and references in this document refer specifically to a Pisces assigned numbers and 
may not be valid or correspond with any specific Isuzu , ZF Transmissions, Borg-Warner 
Transmissions or other manufacturer's item.
 

ashenhbg
Text Box

ashenhbg
Text Box
Note :  Many Pisces engines were based on Isuzu  Diesel engines.   All part numbers 
and references in this document refer specifically to a Pisces assigned numbers and 
may not be valid or correspond with any specific Isuzu , ZF Transmissions, Borg-Warner 
Transmissions or other manufacturer's item.
 


This Page left blank



ashenhbg
Text Box
This Page left blank  


GROUP INDEX

SECTION NUMBER_SERIES DESCRIPTION
0 00000 BOLTS = NUTS - WASHERS
1 10000 BELLHOUSING COMPONENTS
2 20000 LUBRICATION SYSTEM
3 30000 COOLING SYSTEM
4 40000 FUEL SYSTEM
5 50000 EXHAUST SYSTEM
b 60000 ELECTRICAL SYSTEM
/ /0000 MOUNTING SYSTEM
8 80000 BASIC ENGINE PARTS
g 90000 ACCESSORIES

Note : Many Pisces engines were based on Isuzu Diesel engines. All part numbers
and references in this document refer specifically to a Pisces assigned numbers and
may not be valid or correspond with any specific Isuzu , ZF Transmissions, Borg-Warner
Transmissions or other manufacturer's item.


ashenhbg
Text Box
Note :  Many Pisces engines were based on Isuzu  Diesel engines.   All part numbers 
and references in this document refer specifically to a Pisces assigned numbers and 
may not be valid or correspond with any specific Isuzu , ZF Transmissions, Borg-Warner 
Transmissions or other manufacturer's item.
 


This Page left blank



ashenhbg
Text Box
This Page left blank  


Section 0

This Section was blank in the original document



ashenhbg
Text Box
Section 0
 

ashenhbg
Text Box
  

ashenhbg
Text Box
This Section was blank in the original document  


This Page left blank



ashenhbg
Text Box
This Page left blank  


SECTION 1

DIESEL MARINE ENGINES






MODEL GROUP PAGE
27-40 Z F REVERSE GEAR i 2

| &

9. S PART F DESCRIPTION NOTES

Llz27la0l60] NUMBER [T
| o

1 101 12405 DRIVE PLATE -10 TOOTH

2 92 |9 02242 LOCK WASHER 8MM

3 13 |3 02282 BOLT M8-1.25X20 CLASS 8
4 1 1 12404 BELLHOUSING ZF

5 [ 17] 17 02342 LOCK WASHER M 10

s 18 |8 02357 BOLT M10-1.5X45

7 01 g 12401 FéEVERSE GEAR 2:1 REDUCTION

818 8 02354 BOLT M10-1.5X30

g /1 1 12406 BRACKET, SHIFT CABLE

jol 2 |2 12151 CABLE CLAMP

1104 | 4 026861 SCREW, FILLISTER HEAD 10-32X5/8

12 4 |4 026862 LOCKWASHER #10

13: 4 | 4 02663 NUT 10-32

1al 1 |1 12407 COMPANION FLANGE PILOT BORE

1401 |1 12408 COMPANION FLANGE BORE 7/8°°

TIEEE 12409 COMPANION FLANGE BORE 1%

141 |1 12410 COMPAMNION FLANGE BORE 1 1/8°%°

1401 1 12411 COMPANION FLANGE BORE 1 1/4%

1401 11 12412 COMPANION FLANGE BORE 1 3/8"

1501 |1 02628 SET SCREW M10-1.5X25

161 6 | 6 02254 BOLT M8-1.25X30

1746 | 6 02240 NUT M8-1.25

3 B 12414 SHIFT LEVER

1901 |1 12415 BRACKET, SHIFT LEVER

2ol 1 11 12416 BALL JOINT 1/4°®

211 11 12417 LOCK WASHER 1/4%

zz 1 |1 12418 NUT 1/4°°

23 1 |1 12419 SHIFT STUD

2al 1 |1 02340 NUT M10-1.5

25 1 |1 12420 FOOT, ENGINE REAR

26 2 |2 02752 NUT, 5/8-18 MARSDEN

27 2 |z 72782 MOUNT, FLEX

zg i 1 iz421 BRACKET, THROTTLE







7 GROUP PAGE
Z F TRANS 1 4
I
¢ PT—r— PART v DESCRIPTION NOTES
L=27|a0je0o] NUMBER §g
L .
28 1 13421 BRACKET, THROTTLE
290 1|1 12135 KEY 3/16' - 3/4" SHAFT
208 1 |1 12136 KEY 1/4" -7/8" - 1" -1 1/8" SHAFT
25 1 |1 12137 KEY 5/16 - 11/4" - 1 3/8" SHAFT
300 1 |1 12422 NUT, NYLOC M 10 - 1.5
31
32
33 1)1 12423 SELECTOR LINK
3401 |1 02255 BOLT M 8 - 1.25 X 35
3501 |1 02240 NUT M 8 - 1.25




PISCES,

P

“wg

b sl
2o




PISCES]

GROUP PAGE
MODEL JF-  REVERSE—REDUCTION GEAR. | 6
ALL
gLy maRT 2 DESCRIPTION NOTES
iLf27|a0js0] NUMBER 13
12401 ZF-REVERSE REDUCTION GEAR COMPLETE 2:1
1 1 k| 12450 GEAR HOUSING COMP.
5 2 2 12451 DOWEL PIN
-4 20 (20 02242 LOCK WASHER ™M 8
7 10 |10 02240 NUT M8-1.25
10 4 4 02262 BOLT U8-1.25X70
i1 2 2 12455 SET SCREW M6 X 35
1212 |2 12486 NUT M6
1316 & 02270 BOL.T M8-1.25X110
1514 {4 12487 CRUSH WASHER
16l 4 4 12458 PLUG, DRAIN M-14X1
202 2 12459 COVER
2142 2 12460 SEAL
25 17 117 02242 LOCK WASHER M 8
260 16 (16 02252 BOL.T M-8-1.25X20
3081 1 12461 COVER, PLATE
3111 k| 12462 VENT (BREATHER)
35 AR AR 124632 SHIM SMM
% FAR AR 12464 SHIM 8MM
¥ LAR|AR 12485 SHIM 7MM
't BARIAR 12466 SHIM &8MM
 LARIAR 12487 SHIM 5MM
U UARIAR 12468 SHIM 4MM
W LARIAR 12468 SHIM 3 MM
0 LARIAR 12470 SHIM 2MM
T HAR AR 12471 SHIM 1MM
0901 i 12472 COVER PLATE
41 AR AR 12478 SHIM 1.0 MM
AR |AR 12474 sSHIM 1.1 MM
AR AR 12475 SHIM 12 MM
AR 2R 12 776 SHIM 1.3 MM
AR AR 12477 SHIM 1.4 MM
AR AR 12478 SHiM 1.5 MM
1







GROUP PAGE
@ MODEL
Z F REVERSE REDUCTION GEAR ] 8
27-60
Q S mART F DESCRIPTION NOTES
Ll27|40|60] NUMBER R '
j
AR|AR 12479 SHIM 1.6 MM
ARIAR 12480 SHIM 1.7 MM
AR AR 12481 SHIM | .8 MM
AR AR 12482 SHIM 1.9 MM
5001 11 12483 SELECTOR FORK
s1iz |2 12484 FULCRUM PAD
s2lz 12 12485 RING
5601 11 12423 SELECTOR LINK
sol1 |1 02255 BOLT M8-1.25X3%
§111 |1 02240 NUT M8-1.25







& GROU; PAGE
MODEL Z F REVERSE REDUCTION GEAR | 10
27-40
9'. S PART g" DESCRIPTION NOTES
Ljz7|a0) 60 MNUMBER 3¢
o
1 1 1 12486 INPUT SHAFT RATIO 2:1
Sﬁ 1 1 12487 BEARING
6 11 |1 12488 DRIVE CHAIN 2:1)
7 2 2 12489 BEARING
15 1 1 12450 OUTPRUT SHAFT
20 3 3 12491 TENSION ROLLER
21 3 3 12492 ROLLER PIN
251 3 3 12493 SPRING
26] 3 |3 12494 PIN
30 4 14 1249% NEEDLE BEARING
31 2 | 2 12496 SLEEVE
3z 1 1 12497 SLIDING SLLEEVE
33 1 1 12498 PAWL
341 2 | 2 12499 SYNCHRO. RING
40 1 1 12500 - SPROCKET 2:1
41 AR AR 12501 SHIM 1.8 MM
AR AR 12502 SHIM 1.7 MM
AR AR 12503 SHIM 1.8 MM
AR AR 12504 SHIM 1.5 MM
ARIAR 128086 SHIM 1.4 MM
’ AR AR 12507 SHIM 1.3 MM
AR AR 12508 SHIM 1.2 MM
420 2 2 12508 BUSHING
43 2 2 128510 THRUST WASHER
442 4 | 4 12511 PLATE SPRING
508 1 1 12812 BUSHING
51 1 1 12813 FLAMNGE 100 MM
58 2 | 2 12514 PLATE WASHER







PISCES

7 GROUP PAGE
Z F TRANS 1 12

=
SAQUANTITY ART v

e P . DESCRIPTION NOTES
Lf27/40 o] NUMBER [T

e

561 2 | 2 12515 BOLT M10X1.25X25

60l 1 | 1 12516 BEARING

610 1 11 12517 GEAR 211




(A~




PISCES

GROUP PAGE
MODEL BORG WARNER VELVET DRIVE MODEL 71 ‘ 14
27-40 REVERSE GEAR
o B PART F DESCRIPTION NOTES
k{2740 so] NUMBER Ry '
1t 01 12120 26 TOOTH DRIVE PLATE B-W
z213]3 02242 LLOCK WASHER M8
3¢ 3 3 oz252 BOLT M8-1.28X20 CLASS 8
4 141 1z128 BELLHOUSING B-W
s 818 02342 LOCK WASHER M 10
€ 8|8 02357 BOLT M 10-1.5X45
700101 12100 1:1 REVERSE GEAR ASSY.
708 101 12101 1.52:1 REVERSE GEAR ASSY.
78 111 12102 1.91:1 REVERSE GEAR ASSY.
78101 12103 2.10:1 REVERSE GEAR ASSY.
70101 12104 2.57:1 REVERSE GEAR ASSY.
7 8111 12105 2.91:1 REVERSE GEAR ASSY.
8§ 6|6 02664 STUD 7/16X3 1/2
9 | 10 10 02668 LOCK WASHER 7/16
100 6 6 02669 NUT 7/16 X 20
118 1 1 12128 FLANGE, COMPANION 17" BORE 4% DIA.
1] 11 12128 FLANGE, COMPANION 1 1/8" BORE 47 DIA.
11y 111 12130 FLANGE, COMPANION 1 1/4° BORE 4" DIA.
11 111 12131 FLLANGE, COMPANION 1 3/8° BORE 4°* DIA.
110 111 12132 FLANGE, COMPANION 1 1/2'" BORE 4* DIA.
1 111 13128 FLANGE, COMPANION 1°' BORE 5°7 DIA.
11 1} 1 13128 FLANGE, COMPANION 1 1/8° BORE 577 DIA.
118 1 | 1 13130 FLANGE, COMPANION 1 1/4" BORE 5 DIA.
118 141 13131 FLANGE, COMPANION 1 3/8 BORE 5% DIA.
11 111 13132 FLANGE, COMPANION 1 1/2"* BORE 5% DIA.
tzi 111 02630 SET SCREW 3/8-16X1
130 4| 4 02636 BOLT 3/8-16X1 1/4” 4*" FLANGE
i3] 04| 4 02673 BOLT 7/16-14X1 1/4°° 59 FLANGE
14 4 | 4 02848 LOCKWASHER 3/8
140 4 | 4 02668 LOCKWASHER 7/16
150 4| 4 02847 NUT 3/8-16
150 4 | 4 02872 NUT 7/16-14
160 1| 1 72792 MOUNT, ENGINE REAR PORT







(PISCES

r GROUP PAGE
WARNER VELVET DRIVE 1 16

. ¥

¢ S PART - DESCRIPTION NOTES
| Li27]40|60] NUMBER BY

168 1 | 1 72790 MOUNT, ENGINE REAR STBD

170 4 | 4 72782 MOUNT, FLEXIBLE

188 4 | 4 02732 NUT, MARSDEN 5/8-18

190 4 | 3 02673 BOLT 7/16-14X1 1/4

zod 1|1 12139 OlL. COOLER, TRANSMISSION

21l 2|2 02721 INVERTED FLARE ELL 1/2X90°

220 111 12141 FLEX OIL LINE 20% 191:1-257:1-291:1

zzl 1|1 12143 FLEX OIL LINE 24°° 2.10 ONLY

231 1 |1 12142 FLEX OIL LINE 18" Al.L. MODELS

2a] 1 11 02694 STREET ELL 3/8X90%NPT

250 111 12146 CLAMP, OlL COOLER UPPER

26 111 12147 CLAMP, OIL. COCLER LOWER

277 1 {1 02184 BOLT M6-1.0X16

281 1|1 02182 LOCK WASHER M6

290 1] 1 02180 NUT M6-1.0

30 1|1 02693 STREET ELL 3/8X45%NPT

319 111 12150 BRACKET, SHIFT A

3z2¢ 11 12181 CLAMP, CABLE

33f 4| 4 02661 SCREW 10-32X5/8

341 4 4 02662 LOCK WASHER 10

358 4] a 02663 NUT 10-32

360 1 12149 BRACKET, THROTTLE

36 1 13148 BRACKET, THROTTLE

37 1 1 02760 TIE WRAP

3 s 1] 1 12136 KEY 1/4 SHAFT SIZE 1*-1 1/8%

3 1| 1 12137 KEY /18 SHAFT SIZE 1 1/4°%-1 3/8%

38g 1 |1 12138 KEY 3/8 SHAFT SIZE 1 1/2%

39

40

a1

4z 8 1 1 02681 PLUG, DRAIN 1/8°° NPT

43 1 |1 02710 ADAPTOR 3/8X3/8 NPT







PISCES)

L 60 BORG WARNER VELVET DRIVE MODEL 7! G“;’”p F’]’;GE
MODEL 6 REVERSE GEAR

g - PART Qi DESCRIPTION NOTES
Lllz7|a0js0] NUMBER BG

1 1 12120 26 TOOTH DRIVE PLATE

2 3 02242 LOCK WASHER M8

3 3 02252 BOLT M8 1.25 X 20

4 1 12125 BELL HOUSING

5 8 02342 LOCK WASHER M 10

6 8 02357 BOLT M 10 - 1.5 X 45

7 1 12100 1:1 REVERSE GEAR ASSY.

7 1 12101 1.52:1 REVERSE GEAR ASSY.

7 1 12102 1.91:1 REVERSE GEAR ASSY.

7 1 12108 2.10:1 REVERSE GEAR ASSY.

7 1 12104 2.57:1 REVERSE GEAR ASSY.

7 1 12108 2.91:1 REVERSE GEAR AS5Y.

8 6 02664 STUD 7/16 X 3.5%

3 10 02668 LOCK WASHER 7/16

10 & 02669 NUT 7/16 - 20

1 i 12128 FLANGE, COMPANION 1°° BORE 4% DIA.

11 1 12129 FLANGE, COMPANION 1 1/8" BORE 4 DIA.

11 1 12130 FLANGE, COMPANION 1 1/4 '* BORE 4’ DIA.

" 1 12131 FLANGE, COMPANION 1 3/8'" BORE 4" DIA.

11 1 12132 FLANGE, COMPANION 1 1/2°* BORE 4°° DIA.

11 1 13128 FLANGE, COMPANION 17" BORE 5" DIA.

11 1 13129 FLANGE, COMPANION 1 1/8% BORE 5 DIA.

11 1 13130 FLANGE, COMPANION 1 1/4'! BORE 5 DIA.

11 1 13131 FLANGE, COMPANION 1 3/8"° BORE 5 DIA.

11 1 13132 FLANGE, COMPANION 1 1/2" BORE 5 DIA.

iz 1 02630 SET SCREW 3/8 - 16X1

13 4 02636 BOLT 3/8- 16X1 1/4" 4 FLANGE
13 4 02673 BOLT 7/16-14 X 1 1/4 5" FLANGE
14 4 02646 LOCKWASHER 3/8 4" FLANGE
14 a 02868 LOCKWASHER 7/16 5" FLANGE
15 4 02647 NUT 3/8 - 16

13 4 02672 NUT 7/16 - 14

16 1 72792 MOUNT ENGINE REAR PORT







GROUP PAGE
1 20

9 Al PaRT DESCRIPTION NOTES

Lf27|4a0|s0] NUMBER B¢

16 1 72790 MOUNT ENGINE REAR STARBOARD
17 4 72782 MOUNT, FLEXIBLE

18 4 02752 NUT MARSDEN 5/8-18

19 4 02673 BOLT 7/16-14 X 1 1/4

20 1 14139 OIL COOLER, TRANSMISSION

21 2 02721 INVERTED FLARE ELL 1/2 X 90°

22 1 12144 FLEX OIL LINE 29"

22 1 12140 FLEX OIL LINE 34"

23 1 12143 FLEX OIL LINE 24

24 2 02694 STREET ELL 3/8X90° NPT

25 1 12146 CLAMP, OIL COOLER UPPER

26 1 12147 CLAMP, OIL COOLER LOWER

27 1 02184 BOLT M6-1.0X16

28 1 oz182 LOCKWASHER M6

29 11 oz2180 NUT M6-1.0

30

31 1 12150 BRACKET, SHIFT

32 a 12151 CLAMP, CABLE

33 4 02661 SCREW 10-32X5/8

34 4 02662 LOCK WASHER #10

35 1 02663 . NUT 10-32

36 1 14149 BRACKET THROTTLE

37 1 02760 TIE WRAP

38 1 12136 KEY 1/4°" SHAFT SIZE 1'-1 1/87"

38 1 12137 KEY §/16' SHAFT SIZE 1 1/4-1 3/8"

38 1 12138 KEY 3/8° SHAFT SIZE 1 1/2%

39

40

41

42 1 02681 PLUG, DRAIN 1/8° NPT

a3 1 02710 ADAPTOR 3/8X3/8 NPT

44 2 32394 CLAMP 16

as 1 34384 HOSE 1°'X6.75"
|1




oL 6 8




PISCES]

GROUP PAGE
MODEL BORG WARNER VEE DRIVE MODEL 71 l 29
27-40 REVERSE GEAR
. IQUANTITY PART 1w
@ [ DESCRIPTION NOTES
Liz7]40]s0] NUMBER J
' EREEE 12107 BORG WARNER VEE DRIVE 1.99:1 10-04-000-002
11110 12108 BORG WARNER VEE DRIVE 3.14:1 10-04-000-007
2 111 izi42 FLEXIBLE OIL LINE 16"
2 1 12144 FLEXIBLE OIL LINE 28°
30011 02693 STREET ELL 3/8 X 450 NPT
3 2 026 94 STREET ELL 3/8 X 90°0NPT
alz2lz2lz2 0z721 INVERTED FLARE ELL 1/2 X 809
5 01|11 02710 ADAPTOR 3/8 X 3/8 NPT
6 111111 12145 FLEXIBLE OIL LINE 42"
7011111 13128 FLANGE, COMPANION 1 1/2" BORE 5 DIA.
7810111 13129 FLANGE, COMPANION 1 1/8'° BORE 5** DIA.
7E1 41 13130 FLANGE, COMPANION 1 1/4°" BORE 5% DIA.
701 1] 13131 FLANGE, COMPANION 1 3/8" BORE 5" DIA.
7411101 13132 FLANGE, COMPANION Q 1/2’ BORE 5 DIA.
8 1414 4 02673 BOLT 7/16- 14 X 1 1/4
s alala 02668 LOCK WASHER 7/18
10j4lala 02669 NUT 7/16-14
I ERENE 121386 KEY 1/4° SHAFT SIZE 1-11/8
I ERERE 12137 KEY 5/16 SHAFT SIZE 11/4-13/8
1M1 011 12138 KEY 3/8 SHAFT SIZE 11/2
izl 1 111 02630 SET CREW 3/8-16 X 1
130 1 11 |1 12152 BRACKET, SHIFT CABLE




This page is a duplicate of

Grp 1 Pg 21 in original manual @
and was located on the back of |
Pg 22



ashenhbg
Text Box
This page is a duplicate of 
Grp 1 Pg 21 in original manual
and was located on the back of 
Pg 22  
 


SECTION 2

DIESEL MARINE ENGINES



4 o




GROUP PAGE
OIL SYSTEM 2 2
=
o IREANTITY]  PART 0 DESCRIPTION NOTES
iLf27|40|60f NUMBER Iy
.
1811 22200 OIL FILTER BRACKET
2 4 1111 02242 LOCK WASHER M8
38212 02252 BOL.T M8-1.25X20
411 11 22201 OIL FILTER BACKING PLATE
5 82|z 22202 GASKET
6 11 11 22203 OIL FILTER HOUSING ASSY. INCLUDES 7,11 & 17
7 11 11 02694 STREET ELL 3/8 NPT
816 l6 02256 BOLT M8-1.25X40
9 01 i1 22211 HOSE ASSY. (17%%)
1001 1 22210 OIL FILTER
1112 |2 02721 INVERTED FLARE 3/8 NPT-1/2*" HOSE
120 1 11 22212 HOSE ASSY. (11 3/4")
130 2 | 2 02258 BOL.T M8-1.25X50
4 1 22204 OIL BYPASS BLOCK ASSY INCLUDES #11,18
1 23204 Oll. BYPASS BLOCK ASSY. INCLUDES #11
15001 |1 22208 O-RING
1681 | 1] 22206 RELIEF VALVE
1701 1 02719 REDUCER, BUSHING 3/4 TO 3/8
181 1 02693 STREET ELL 3/8X45°

(27 ONL.Y)







GROUP PAGE

MODEL OIL PIPE ASSY. & OlL BREATHER ASSY. 2 4
17-40-60

i_5 S PART F DESCRIPTION NOTES

iLl 27|40/ 60| NUMBER RQ

1 1 22220 PIPE, OIL BREATHER

1 1 23220 PIPE, Oll. BREATHER

2 111 22221 CAP, OiL. BREATHER

3 L1t 22222 GASKET

4 1 442 02281 BOLT M8B-1.25X 15

5 1 4lalz 02242 LOCKWASHER M8

6 1 02684 ELBOW 1/8 X HOSE

7 1 52515 HOSE

7 1 53518 HOSE

8 l2i2]z=2 02685 CLAMP

9 1111 22261 Oll. TUBE ASSY. ROCKER FEED

9 1 24261 OiL. TUBE ASSY. ROCKER FEED

100 1|11 22263 CRUSH WASHERS

111 111 22262 HOLLOW BOLT







GROUP PAGE
o OIL PUMP ASSY. 2 6
o P~ PART v DESCRIPTION NOTES
Ll 27}40 so| NUMBER [
14 1)1 22230 OlIL PUMP ASSY.
1 1 24230 OIL PUMP ASSY.
2 f 101 22231 ROTOR & SHAFT ASSY.
2 1 24231 ROTOR & SHAFT ASSY.
381l 22232 PINION GEAR
'S EEERE 22233 PIN
58 101 22234 COVER, OIL PUMP
5 1 24234 COVER, OIL PUMP
61 21212 02258 BOLT M8-1.25X50
6] s 6|8 02241 WASHER M-8
6l 21212 02253 BOLT, COVER M8-1.25X25
€ 6/ 6 6 02242 LOCK WASHER M8
70 111 22239 OIL STRAINER
7 1 24239 OiL STRAINER ASSY.
g8 ] 111 22241  CASE
o f 1111 02251 BOLT M8-1.25X15
1o 2] 2] 2 02253 BOLT M8-1.25X25
1 111 ] 1 22245 OIL PIPE ASSY







GROUP |  PAGE
MODEL 60 OIL FILTER ASSY. y) 8
LS QUANTITY PART ;2
Ll27|40|60] NUMBER §T DESCRIPTION NOTES

10

11

iz

13

i4

i5

16

17

18

19

20

21

22

23

24

25

L 24203

24271

24272

24287

24273

24210

24286

2427¢€

24274

242735

24283

24277

24278

24279

24280

24281

02681

24284

24285

24271

24202

022855

0z242

24206

22208

OlL. FILTER ASSY
CAN

HOUSING

O-RING

BOLT

ELEMENT ASSY
SHNAP RING

CENTERING WASHER

SPRING
WASHER
GASKET
GASKET

PLUG

CRUSH WASHER
ADAPTOR
CRUSH WASHER
PLUG 1/8°° NPT
BYPASS VAL VE
CRUSH WASHER

CAN

O-RING

BOL.T M8-1.25X35
LOCKWASHER M8
RELIEF VALVE

O-RING




This Page left blank



ashenhbg
Text Box
This Page left blank  


SECTION 3

DIESEL MARINE ENGINES






GROUP PAGE

MODEL COOLANT WATER PUMP 3 2
27-40-60
B QUANTITY PART b DESCRIPTION NOTES
ikf27]40/60] NUMBER fg
| =
' ERERE 32050 WATER PUMP ASSY.
201111 32119 PLUG, HEATER 3/8 NPT
3 I P 32051 * BEARING ASSY.
3 IR 02852 SET S5CREW M8 SPECIAL
58111 02242 LOCKWASHER M8
6 11111 32052 1 RETAINER RING
701011 32053 x| SEAL ASSY.
8 111t 32054 IMPELLER
21111 32055 FLANGE
100 1 1111 32058 COVER, REAR
g 1111 32057 * GASKET
28 71717 32060 SCREW, REAR COVER
1B v 7 32058 |  GASKET
L] BTN I I 92012 * | KIT WATER PUMP REPAIR 3,6,7,11 & 13
15
160 ala| a 02784 BOLT M10-1.25 X 50
170 5155 oz342 LOCKWASHER M-10
1] 111 1 02785 BOLT M10-1.25 X 50
19f 1.1 11 02342 LOCKWASHER M-10
200 11111 62715 TENSION ARM
21l 111 32059 PULLEY
21 1 34059 PULLEY
2204 1lala 02184 BOLT M6-1.0X12
230 4 14 |4 02182 LOCKWASHER M6 ol }QJE I
N ] {/%l ~ A &g’;’”’ /
244 1 |1 |1 32360 VEE BELT 7 y—N ‘ TR I







MODEL

GROUP PAGE

SEA WATER PUMP 3 4
27-40
o IRUANTITYE  PART 10 DESCRIPTION NOTES
iLl27|40|60] NUMBER [ J
32351 PUMP COMPLETE ASSY.
1 111 32070 END COVER
2 141 32071 * GASKET
2 141 32072 * IMPELLER
4 1001 32073 * SCREW (IMPELLER)
5 0 141 32074 * SEAL (SHAFT)
€ 111 32075 * C-RING
7 1 66 02748 SCREW (8-32X5/8 FLAT HEAD BRASS)
8 111 32078 CAM, STANDARD
9 111 32078 SCREW (CAM)
100 1] 320789 BODY
g 191 32080 BEARING SHIELD
12 141 32081 BALL BEARING
130 11 32082 ROTATING SHIELD
140 111 32083 STATIONARY SLINGER
18] 111 32084 BEARING HOUSING
180 1 11 32085 KEY (SHAFT DRIVE)
170 111 32088 SHAFT |
92011 SERVICE KIT

PARTS SUFPLIED IN SERVICE KIT.







GROUP PAGE
MODEL SEA WATER PUMP 3 6
60
¢ RS PART DESCRIPTION NOTES
Ll 27| 40| s0] NUMBER RC
1 34351 PUMP COMPLETE ASSY.
1 1 34070 END COVER
2 i 34071 * GASKET
3 1 34072 | IMPELLER
4 1 34079 BODY
5 1 34078 SCREW (CAM)
s 1 34076 CAM
7 1 34080 BEARING SHIELD
8 1 34081 BEARING
9 1 34082 ROTATING SHIELD
10 1 34083 STATIONARY SLINGER
11 1 34084 BEARING HOUSING
12 P 02655 SCREW 10/32X3/4
13 1 34086 SHAFT
14 1 34085 KEY
15 1 34074 * SEAL.
16 94011 x|  SERVICE KIT

PARTS SUPPLIED IN SERVICE KIT







GROUP PAGE
MODEL PIPE, WATER INLET 3 8
ALL

o Py PART {9 DESCRIPTION NOTES
iLiz27]40l60] NUMBER g3
1 k| 32380 PIPE, WATER INLET

1 33380 PIPE, WATER INLET

i 34380 PIPE, WATER INLET

2 2 2 2 32388 CLAMP, HOSE 20
3 i 1 1 32386 HOSE 1 3/8X1 7/8
4 k| 1 02757 CLAMP, ADEL
3 k| 1 32387 SFPACER
& 1 1 02660 SCREW, 10-24X1 T.C.S.
7 1 34387 BOLT, HOLD DOWN ASSY. &0 OMLY
8 1 32383 CL.AMP, HOSE 29







PISCES

GROUP PAGE
MODEL *
SEA WATER PUMP ASSY. 3 10
27-40
0 ST PART F DESCRIPTION NOTES
iL]27 40|60 NUMBER [J
o
3 32350 BRACKET, WATER PUMP
26|68 02748 SCREW, 8-32X5/8 FLAT HEAD
30101 32351 PUMP, SEA WATER
a1 1 02702 NIPPLE 3/8 NPT X 2 1/2
111 02706 ELBOW 3/8 NPT X 20°
€ 22 02703 NIPPLE 3/8 NPT X1 1/2
700101 02693 ELBOW 3/8 NPT X 45°
8 11 32385 PULLEY
'R ERE 026235 SET SCREW 5/16-18X1/4
1000111 32361 vsé BEL.T - 24°°
11001 1 32362 PULLEY, SINGLE SHEAVE CRANKSHAFT
110 111 32363 PULLEY, 3 SHEAVE CRANKSHAFT
12l 4 4 ozz4z2 LOCKWASHER M8
13, 4 | 4 02258 BOLT, M8~ 1.25X40 SINGLE SHEAVE
13 4 | & 02261 BOL.T, M8-1.25X65 3 SHEAVE
1481 |1 02353 BOL.T, M10-1.5X25
15,1 |1 02342 LOCKWASHER M10
1601 |1 02341 FLAT WASHER M10







GROUP PAGE
M(’;")EL SEAWATER PUMP ASSY. 3 12
9 SNy eeRT o DESCRIPTION NOTES
Lf27|a0|s0] NUMBER B¢
>
1 1 34350 BRACKET, WATER PUMP
2 6 02655 'SCREW FLAT HEAD §.S. 10/32X3/4
3 1 34351 PUMP, SEA WATER
4 1 02725 NIPPLE, BRASS 1/2X2 1/2 NPT
5 1 34086 PIPE, PUMP OUTLET
8§ k] 34085 KEY
7 1 34355 PULLEY A
8 1 02625 SET SCREW 5/16-18X1/4 /ﬁgugfg?%” i
H .
s 1 32359 VEE BELT 23" M}ﬁ: E‘}\ S o
10 1 32362 PULLEY CRANKSHAFT 1 SHEAVE
10 1 32363 PULLEY CRANKSHAFT 3 SHEAVE
11 4 02242 LOCKWASHER M8
12 4 02256 BOLT M8-1.25X40 1 SHEAVE
12 4 02261 BOLT M8-1.25X65 3 SHEAVE
13 1] oz3s3 BOLT M10-1.5X25
14 1 02342 LOCKWASHER M10
15 1 02341 FLAT WASHER M10
L







r p—— GROUP PAGE
27-40-60 THERMOSTAT ASSY. 3 14
S
PRI} PART R DESCRIPTION NOTES
iLf27|40|60] NUMBER [T
e
i ERE 3z114 HOUSING, LOWER
1 1 34114 HOUSING, LOWER
2011 32115 HOUSING
2 1 34115 HOUSING
3 EE RN 32118 THERMOSTAT
a1 1|1 32119 PLUG 3/8 NPT
s 41 |11 32120 GASKET
€6l2 |22 02254 BOLT M8 1.25X30
7l2 122 02242 LOCKWASHER M8
81 (1] 62635 TEMPERATURE SENDER
‘N ERE 32122 GASKET
9 1 34122 GASKET
100a | 4] 4 02253 BOLT M8 1.25X25
1104 |4l a 02242 LOCKWASHER M8
1204 | 4] 4] ozea1 FLAT WASHER M8
I ENERE 32123 HOSE, BYPASS
14l 2 2 2 32391 CL.AMP #8




14}




GROUP PAGE
MI?BEL HEAT EXCHANGER ASSY. 3 16
o QUENTITYE PART |1 DESCRIPTION NOTES
iLf27|a0ls0] NUMBER §C
T8 111 32370 HEAT EXCHANGER
i 1 34370 HEAT EXCHANGER
201 141 32371 GASKET
38111 32373 CAP
41111 02650 BOLT, BRONZE
58111911 52511 ZINC PLUG ASSY.
5011 11 52512 ZINC REPLACEMENT ELEMENT
el 11111 32378 BRACKET
71222 32401 CLAMP r44
g8lzlz2lz2 02353 BOLT M10-1.5X25
912 2|2 02342 LOCKWASHER M10
1o 11 11 32377 HOSE (STBD)
11 4] 4} 4 32394 HOSE CLAMP #16
12] 1 1111 32378 HOSE (PORT)
13] 1 32385 HOSE - 5/8X14" ~
13 1 33385 HOSE-5/8X19°
13 1 34385 HOSE - 1X20.5°°
144 a 32392 CL.AMP #10
14 4 32394 CLAMP #16
15011111 02681 PLUG 1/8 NPT
161 |1 32384 HOSE 5/8X2.87°*
16 1 34384 HOSE 1X6.75"




This Page left blank



ashenhbg
Text Box
This Page left blank  


SECTION 4

DIESEL MARINE ENGINES






| GROUP PAGE
MODEL FUEL INJECTION PUMP 4 2
27-40-60
B
o BBEENTTYE  PART 0 DESCRIPTION NOTES
iLf27]40|s0f] NUMBER RQ
o
1 42201 INJECTION PUMP ASSY.
1 43201 INJECTION PUMP ASSY.
1 44201 INJECTION PUMP ASSY.
182134 42214 DELIVERY VALVE
2{ 213 4 4z262 GASKET
38213 a4 42218 SPRING
48 1 i1 1 42271 OIL SEAL
51 1 42236 CAM SHAFT
1 43236 CAM SHAFT
1 44236 CAM SHAFT
8 111 11 42237 BEARING
7010111 42238 BEARING
8 |1 42220 TAPPET
1 43220 TAPPET
1. 44220 TAPPET
8 &1 11 42261 PLUNGER
1 44261 PLUNGER
100 2 42228 SPRING
3 43228 SPRING
4 44228 SPRING
1132 122 42039 GASKET
1202 (3|4 42216 HOLDER
132 1 42207 DIP STICK ;
1 43207 DIP STICK
1 44207 DIP STICK
1301 111 42213 O-RING
isgt 2] 2 42248 BLEED SCREW
g1 {111 42246 HOLLOW BOLT
1781 111 42271 SEAL
IR ERE 42256 O-RING
1901 (11 82322 GEAR
s







iy
GROUP

MODEL ) e
27-40-60 FUEL FEED PUMP
.dQuANTITY PART @
1) [ DESCRIPTION NOTES
Liz7|40 sof NUMBER [T
=
181 1 42020 FEED PUMP ASSY.
1 1 43020 FEED PUMP ASSY.
2010111 42021 PISTON
34111 42022 SPRING
a1 b1 42024 GASKET
N ERERE 52023 CAP PLUG
6 111111 42025 TAPPET BODY
7 Jz2iz]z2 42028 GUIDE
8 11111 42027 PIN
9 41 |1]1 42026 ROLLER TAPPET
10f 1 1] 42040 SNAP RING
11 4lala 42038 CRUSH WASHER
120011 ]1 42036 FILTER
12001 |11 42035 HOLLOW BOLT
1al 2122 42033 O-RING
154 2 |22 42029 VALVE, CHECK
162 | 212 42030 SPRING
17009 {111 42034 PUMP, PRIMING
1801 | 11 42039 COVER, DUST
1801 | 11 42037 HOL.L.OW BOLT
2001 | 111 42031 ADAPTOR
211 T i1 42033 O-RING







GROUP PAGE
MODEL
INJECTION PUMP, GOVENER ASSY. 4 é
17-40-60
CIQUANTITY PART i
g - DESCRIPTION NOTES
Li27 400, NUMBER [
1001 i1 1 42334 BEARING
% I 42340 SPRING
3 Tt 42347 IDLE SPRING ASSY.
401 11 42386 BUSHING
B BERERE 42357 O-RING
‘S EEERE 42359 OIL. SEAL
‘2 EBER K 42376 OlL. SEAL.
8 o110 42377 O-RING
0 111 42327 DIP STICK, Ol LEVEL




(PISCES




PISCES)|

MODEL GROUP PAGE
27-40-60 INJECTOR 4 8
9 e PART {7 DESCRIPTION NOTES
Ll 27ia0]go] MUMBER IQ
|
11 2l3la 42050 NOZZLE HOLDER ASSY W/NOZZLE
zlz 3 a 42053 PUSH ROD
3 iz2i3i4 42054 SPRING NOZZLE
stlzlala 42055 SCREW, SPRING ADJUST
5 2134 42056 NUT
€ 2 13|4 42057 NUT SCREW CAP
7 4 1ieg 8 azosa GASKET
8 z 3 4 420859 WASHER
g tz1lz3]a 42060 NUT NOZZLE
10fzl2 4 22061 WASHER
112 l3ia 42082 INLET CONNECTOR ASSY.
iziz2l2la 42063 * CONNECTOR, FUEL INLET ASSY.
1302 132 la 42084 * STRAINER, EDGE TYPE
14 2 314 42065 HOLLOW BOL.T
i5.4 168 42066 GASKET
16 2 |34 42087 SCREW, NOZZLE HOLDER
1702 1 2la 42068 WASHER, NOZZLE HOLDER
80 2 34 42069 CORRUGATED WASHER
180 213 4 42070 NOZZLE HEAT SHIELD
zol 21 %4 42071 WASHER, NOZZLE SHIELD
2l 2z | 3| a4 42052 BODY, NOZZLE HOLDER
222 314 42081 NOZZLE




PISCES




MODEL GROUP PAGE
FUEL LINES 4 10
27-40-60
@ = PART r DESCRIPTION NOTES
iil27 40iso | NUMBER ;o
1211 42072 INJECTION LINE #1 CYL.
1 1 44072 INJECTION LINE #1 CYL.
‘B ERE 42073 INJECTION LINE #2 CYL.
2 1 44073 INJECTION LINE #2 CYL.
3 i 43080 INJECTION LINE #3 CYL.
3 i 44080 IMJECTION LINE #3 CYL.
4 1 44081 INJECTION LINE #2 CYL.
51 1214 42075 CLIP ASSY.
& 11214 02172 LOCKWASHER M-5
7011214 02174 SCREW M-5-.8X20
8 1 22074 PIPE, FUEL BY-PASS
4 43074 PIPE, FUEL BY-PASS
8 1 44074 PIPE, FUEL BY-PASS
80 1111 42017 HOLLOW BOLT
10, 212 2 42018 CRUSHWASHER
118 1] 111 42001 FUEL FILTER ASSY.
121 1 42201 INJECTOR PUMP ASSY.
iz 1 43201 INJECTOR PUMP ASSY.
12 1 44201 INJECTOR PUMP ASSY.




(PISCES]




GROUP PAGE
MODEL FUEL FILTER 4 12
27-40-60
o S R PART e DESCRIPTION NOTES
L727|4a0le0] NUMBER QT
-
42001 FUEL FILTER ASSY.
1 (O 42003 COVER, UPPER
3 IR 42002 BODY
3 001 310 42004 * GASKET, RUBBER
4 1111 42015 CENTER BOLT
5 12 |22 420086 * PACKING, RUBBER
6 01 111 NSS * ELEMENT
7 LI I 42007 WASHER, FLAT
g ¢ 11111 4zcoé SPRING
g L1 11 42008 * ELEMENT ASSY.
10 1 111 42009 * PACKING, RUBBER
AR LN I 42011 * PACKING, FIBER DRAIN PLUG
12001 111 42010 PLUG, FUEL DRAIN
1301 1141 42012 OVER FLOW VALVE ASSY.
142 1212 42013 CRUSH WASHER
157 1 1 42016 BANJO FITTING, RETURN




m
m
| C
1
W

i)




; GROUP PAGE
® MODEL FUEL FILTER AND LINES 4 14
27-40-60 ,
(_-é RSNy PART "uz DESCRIPTION NOTES
Liz27{40i60] NUMBER [T
@B
1 1 1 1 42001 FILTER ASSY.
2 z 2 2 02781 BOL.T M10-1.28X 35
K} 2 2 2 02342 LOCK WASHER M 10
4 2 2z 2 42043 HOL.LOW BOL.T
5 4 4 4 42044 CRUSH WASMER
[ i 1 k| 42042 PIPE, FILTER TO INJECTION PUMP
7 1 1 42041 PIPE, FEED PUMP TO FILTER
7 b 43041 PIPE, FEED PUMP TO FILLTER
2 ] 1 1 42014 BRACKET
] 2 2 2 02241 FLAT WASHER M8
107 2 2 2 Oz242 LOCK WASHER M2
11 2 2 2 0z2252 BOL.T M8-1.28X20







GROUP PAGE

MODEL FUEL FILTER COMPLETE C.AV. 4 16
ALL

o Pty PART DESCRIPTION NOTES

27 a0 go] NUMBER o
tH O I 42100 FUEL FILTER COMPLETE

TN R 42101 CENTER BOLT

2 01 i1 11 az102 WASHER

301 14 1 42103 COVER

4 81 149 11 42104 PLUG

5 01 1 11 52105 CRUSH WASHER

6 |3 |3 |3 42108 SEAL

7 01 g4 i1 42107 O-RING

8 11 11 11 azi08 FILTER ELEMENT

5 01 1q | 42108 INSPECTION BOWL

1001 11 11 42110 BASE

1ME1 11t 42111 DRAIN PLUG

1z01 i1 |1 aziiz SEAL

1301 g 1 42113 BLEED SCREW

1al1 11 |1 42114 CRUSH WASHER

15 AR ARIAR]  4ztis HOSE FITTING 5/16, 5.A.E.-1/4 HOSE
ARlARIAR] 42118 HOSE FITTING 5/16. S.A.E.-5/16 HOSE
ARlarlAR] 42117 HOSE FITTING 5/16, S.A.E.-3/8 HOSE
arlarlARL aziis S.A.E. TUBE UNION 5/1¢
AR AR AR 42118 ADAPTOR 5/18, S.A.E. 1/4 PIPE




This page is a duplicate of

Grp 4 Pg 15 in original manual
and was located on the back of
Pg 16

@

T

M
|
|
I

@

©—10

e
—
N



ashenhbg
Text Box
This page is a duplicate of 
Grp 4 Pg 15 in original manual
and was located on the back of 
Pg 16 
 


SECTION S

DIESEL MARINE ENGINES






GROUP FAGE

MANIFOLD ASSY. 5 2
2
< e PART I DESCRIPTION NOTES
L2740 0] NUMBER T
1] 52500 MANIFOLD, EXHAUST
i 1 53500 MANIFOLD, EXHAUST
1 1 54500 MANIFOLD, EXHAUST
20311 11 52501 CAP, EXHAUST QUTLET REAR
20114 |1 52506 CAP, BLANK REAR VEE DRIVE
310212 |2 52502 GASKET, MANIFOLD END
4101 j1 11 52503 CAP, FRONT BLANK
a 11 11 |1 52504 CAP, EXHAUST QUTLET FRONT . VEE DRIVE
5 01 82507 GASKET, MANIFOLD TO BLOCK
s 5 53507 GASKET, MANIFOLD TO BLOCK
5 1 54507 GASKET, MANIFOLD TO BLOCK
€ 11 |1 |1 52508 FILLER NECK
P2 I R 52509 CAP 14 LBS.
8 01 |1 11 52513 NIPPLE, 3/4 NPTX2 1/2
g 117119 19 02242 LOCKWASHER M8
1008 |7 |7 02273 BOLT M8 1.25X125
1101 1 9 52511 ZINC PLUG
g2 12 {12 | 12 02254 BOLT M-8-1.25 X 30
1301 1q | 02684 ELBOW, 1/8 NPT TO 3/8 HOSE
1401 {1 |1 52515 TUBE, OVERFLOW
1501 |1 |1 52517 AIR SILENCER
1612 12 |2 52519 GASKET
1701 |1 |1 52521 AIR INTAKE SHUTTER EARLY PRODUCTION
18] 1 52523 FLANGE, AIR INTAKE
18 g 11 53523 FLANGE, AIR INTAKE
1811 52525 GASKET
19 1 11 53525 GASKET
2004 |2 |2z 02242 LOCKWASHER M8
210 2 02261 BOLT M8-1.25XES EARLY PRODUCTION
21l 2 02256 BOLT M8-1.25X40
22 2 02252 BOLT M8-1.25%20
2301 11 1 52522 STOP CONTROL. BRACKET EARLY PRODUCTION
2401 11 |1 02183 LOCKWASHER M4







PISCES]}

GROUP PAGE
MANIFOLD ASSY. 5 4
@.5 Sl PART F DESCRIPTION NOTES
Ll27]|4a0]e0] NUMBER I
2801 11 11 02164 BOL. T, HEX M4-.70X12
2601 11 (1 02756 i CLAMP, ADEL. 3/4°
271 52508 PLATE, NAME {LOGO)
27 1 53508 PLATE, NAME (LOGO)
27 1 54508 PLATE, NAME (LOGO)
281 11 |1 52510 NIPPLE 3/4 NPT X 1 1/2
28 171 1g] 19 02241 WASHER FLAT M 8
30° 1 11 1 52828 BOLT, STOP CABLE M8-1.0X15
31001 b1 52829 NUT, NYLOC M6-1.0
32 &1 86 02173 BOL'T M5-.8X16
33 8616 oz172 LOCKWASHER M5







|

e
GROUP PAGE
EXHAUST SYSTEM OPTIONAL EQUIPMENT 5 6
B e PART F DESCRIPTION NOTES
o NUMBER [T T
52601 WATER COOLED RISER MUFFLER 1 1/2% NPT W/5/8%°
INLET
54601 WATER COOLED RISER MUFFLER 1 1/2° NPT W/1%.
INLET
52610 STAINLESS WRINKLE BELLY HOSE 11/2 X 18 NPT
52605 WATER COOLED EXHAUST ELBOW 5/8' WATER INLET
54605 WATER COOLED EXHAUST ELBOW 1** WATER INLET




This Page left blank



ashenhbg
Text Box
This Page left blank  


SECTION 6

DIESEL MARINE ENGINES



M

Ju}
B
.

5 BEIVIRS

|

som

ﬂ@ v




L GROUP PAGE
;!7(.)59%5@ ALTERNATOR ASSY. 35A 6 2
o RHANTITY PART J{ DESCRIPTION NOTES
iLi27|40l0] NUMBER [T
11 62680 ALTERNATOR ASSY. 35 AMP, 8MR-2002
L IR AR 82662 HOUSING - FRONT
2 Tt i €2663 ROTOR ASSY.
3 'BEEE 62668 STATOR ASSY.
4 1010 82868 HOUSING REAR
5 11 1 62669 EAN
8 1111 82665 PULLEY
7 111 1 82870 BEARING, FRONT
8 111 01 52670 BEARING, REAR
9 11141 82671 RETAINER - FRONT BRG.
100 1 11 11 82672 RETAINER - REAR BRG.
M1 1 82700 DIODE ISOLATION
120 111 0t 52673 DIODE - RECT. NEG
120011111 62674 DIODE - RECT. POS.
4] 10141 62675 BRUSH ASSY.
150 1 11 11 gz287¢ SPACER - FAN - PULLEY
160 1 |11 1 82677 GASKET, REGULATOR
170 01 1t 62678 CABLE, TACHOMETER
187 1 111 62680 SLIP RING ASSY!
18 11111 €z681 VYOLTAGE REGULATOR
201 4 LR | 62683 BOLT, CARRIAGE 10-24 X 1 1/2
2101 11 82684 BOL'T, 10-32 X 2 55/64
2z 1 1111 62686 INSULATOR, SHUNT LEADS
23001 0 11 €2887 INSULATOR, MOLDER
24 1 111 62688 INSULATOR, SLEEVE 3/32 LONG
250 1 ;] 111 62689 INSULATOR, SLEEVE 19/32 LONG
26 1 1 111 €2690 INSULATOR, CUT RING 1/4
270 11111 €2891 NUT, HEX 10-24
280 2z 2z 2 62692 NMUT, LOCK 10-24
280 1 0 1 1 2693 NUT, 1/4-20
360 11 111 82694 NUT, 5/8-18
310 01 11 626338 NUT, SQUARE (10/24)
32: 1111 62896 SCREW, INT, HEX 10-32 X 58




NI
0100




GROUP PAGE

6 4
) e A DESCRIPTION NOTES
Llz27]40 0] NUMBER B¢
33111 62697 SCREW, TAPPING #8 X 1/2
340 1111 62698 SCREW, TAPPING #8 X 3/4
ast 1§ 111 £2699 INSULATOR 1/2 0.D.
36l 2122 §2702 INSULATOR 3/4 ©.D.
3702z 212 62703 SPACER GASKET #10
s8l 1 | 1% £2705 WASHER #10 - /16 O.D.
I ERERE 62706 LOCK WASHER #10
I ERERE 62708 LOCK WASHER 1/4
at 01 101 62709 LOCK WASHER 5/8
A ERERE 62710 KEY, WOODRUFF #5
4301 1111 82711 A.C. TAP KIT




e s s o e o e

T
{_3niog
-




GROUP PAGE
6 6
o) SeLl FART F DESCRIPTION NOTES
Li27|40]60] NUMBER [T
110 62661 ALTERNATOR ASSY, 55 AMP, 8MR-2003

A EEERE 62662 HOUSING - FRONT

2 IERENE 62664 ROTOR ASSY,

30101 1 62667 STATOR ASSY.

a0 111 |1 652668 HOUSING - REAR

5001 01 (1 62889 FAN

61 11111 62665 PULLEY

700111 11 62670 BEARING - FRONT

8 11111 62670 BEARING - REAR

2 011111 82671 RETAINER - FRONT BRG.

100 1111 62672 RETAINER - REAR BRG.

3l ERERE 62701 ISOLATION DIODE

120 1111 §2672 DIODE - RECT. NEG.

13 1 |1 11 62674 DICDE - RECT. POS.

140 1111 62675 BRUSH ASSY.

] ERERE 62676 SPACER, FAN - PULLEY

18 111 |1 62677 GASKET - REGULATOR
170 1 1| 62673 CABLE - TACHOMETER

180 111 |1 62680 SL.IP RING ASSY.

190 11111 62882 VOLTAGE REGULATOR

200 1101 62683 BOLT, CARRIAGE 106-24 X 1 1/2

21001 0111 62685 BOLT, 10 - 32 X 3 1/8

2z 11141 626886 INSULATOR, SHUNT LEAD

238 11111 62687 INSULATOR, MOLDED

2al 11101 €2€88 INSULATOR, SLEEVE 3/32

258 1 111 62689 INSULATOR, SLEEVE 19/32

26 1§ 111 62690 INSULATOR, CUT RING 1/4

27 1101 62691 NUT, HEX 10-24

28: 2 |z} 2 62692 NUT, LOCK 10-24

290 1| 1 1 62693 NUT, HEX 1/4-20

300 1 1) 1 62894 NUT, HEX 5/8-18

31001 4141 62895 NUT, SQUARE (10/24)
3201 b1l 62696 SCREW, INT. HEX 10-32X5/8




m
1]
0]
12
il

LRI
L




j l |

GROUP PAGE
6 8
] o o oy SO - DESCRIPTION NoTES
33 62887 SCREW, TAPPING #8 X 1/2
34 62638 SCREW, TAPPING #8 X 3/4
35 62699 INSUL.ATOR #10, 1/2 O.D.
36 82702 INSULATOR, #10, 3/4 O.D.
37 82704 FLAT WASHER #10, 3/16 ©.D.
38 62705 FLAT WASHER #10, 5/16 ©.D.
39 62707 LOCK WASHER #10
40 82708 LOCK WASHER 1/4
41 82709 LOCK WASHER 5/8
4z 62710 KEY, WOODRUFF #5
43 82711 A.C. TAP KIT




m
0l
Ml
o




11

62715

TENSION ARM

GROUP PAGE

MODEL ALL ALTERNATOR ASSEMBLY 6 10
Q S PART iv') DESCRIPTION NOTES
Liz27| 40 66] NUMBER ¢
1 111 628660 ALTERNATOR, 35 AMP, 8MR-2002

N 62661 ALTERMNATOR, 55 AMP. 8MR-2003
20111 1 62645 WIRE LOOM, ENGINE
30111 1 62714 BOLT, 5/16~-18X1
411 11 02242 WASHER, LOCK M-8
2111 11 02241 WASHER, FLAT M-8
B ERERE 02455 BOLT, M-12-1.75X75
7 111 1 02441 WASHER, FLAT M-12
8¢ 1 1111 82716 SPACER, ALUMINUM
9011111 02442 WASHER, LOCK M-12
10; ¢ 11 |1 02440 NUT, M-12-1.75




1
i
13
[
o]

\@
TR,
Vo

S

lT

6l




PISCES)

GROUP PAGE
MODEL ALL INSTRUMENT PANEL STANDARD 6 12
o QUANTITY PART 2§ DESCRIPTION NOTES
Liz7]|ap o] NUMBER ¢
1 62619 INSTRUMENT PANEL COMPLETE
1 63619 INSTRUMENT PANEL COMPLETE
1 64619 INSTRUMENT PANEL COMPLETE
1 111 62622 PLATE, MOUNTING
z gt 111 62625 TACHOMETER
30 1Ty 11 62628 GAUGE, TEMPERATURE
4 11 62633 SWITCH, IGNITION
5 21212 62634 SWITCH, TOGGLE
g | 1 62637 GL.OW SPIRAL.
1 63837 GLOW SPIRAL
1 84637 GLOW SPIRAL
701011 62631 LIGHT, ALTERNATOR GREEN 10MM & EARLY
110 62648 LIGHT, ALTERNATOR BLUE 13MM $
8 0 111 62629 LIGHT, OlL. PRESSURE RED 10MM EARLY
1111V gzear LIGHT, OlL PRESSURE RED 13MM o o
2 11t 82643 LOOM, PANEL WIRING
ol z 12 2 62603 KEY BLANK, IGNITION
110 1111 §2602 NUT, IGNITION SWITCH
1200141 1 62608 NUT, GLOW SPIRAL
13111 62807 BRACKET, TEMPERATURE GAUGE
14,2 (22 62615 NUT, #8-32
15,2 2 2 62605 NUT, TOGGLE SWITCH
16,2122 62604 NUT, HEX, TOGGLE SWITCH
17001 (11 82610 BRACKET, TACHOMETER
182 22 £§2609 NUT #10-32
(=8 IR RN A 62635 SENDER, TEMPERATURE
200 1 1} 1 62639 SENDER, OIL PRESSURE
2101 | 111 62640 ADAPTOR, OIL PRESSURE SWITCH
22l 1, 111 62614 LOCK BARREL IGNITION SWITCH
23l 1 11 §2730 WIRE, JUMPER, ORANGE, 2 LUGS 5250
Ty 62731 WIRE, JUMPER, PURPLE, 4 LUGS
111t 82732 WIRE, JUMPER, RED, 2 LUGS 3.50°°
LI B 62733 WIRE, JUMPER, GREEN 2 LUGS 4.00%




1z 1

fs,
1AL
0
4

il



PISCES)

GROUP PAGE
6 14
& P = DESCRIPTION NOTES
Lz71la0lg0] NUMBER |5
AT 62734 WIRE, JUMPER, YELLOW, 2 LUGS 3.50%
11ty 62735 WIRE, JUMPER, BLACK, 3 LLUGS
1111 62736

WIRE, JUMPER, GREEN , 3 LUGS




[PISCES!




GROUP PAGE |
MODEL ALL INSTRUMENT PANEL, DELUXE ) 16
’é B PART e DESCRIPTION MOTES
Liz7ia0ispf NUMBER [
1 2621 INSTRUMENT PANEL COMPLETE
1 83821 INSTRUMENT PANEL COMPLETE
i 84521 INSTRUMENT PANEL COMPLETE
tIE RO I 62623 PLATE, MOUNTING
Z 1010 62628 TACHOMETER WITH HOUR METER
301 11 g 82628 GAUGE, WATER TEMPERATURE
421 11 11 82632 GAUGE, OlL. PRESSURE
5511111 52630 ANMMETER
& ¢ 1 62637 GLOW SPIRAL
1 3637 GLOW SPIRAL
1 64637 GLOW SPIRAL
Tiz 1212 62634 . SWITCH, TOGGLE
8 010111 62633 SWITCH, IGNITION
g 01101 62844 LOCHM, PANEL WIRING
102 | 22 62603 KEY BLANK, IGNITION
ikl BN 62802 NUT, IGNITION SWITCH
2. 2 22 52605 NUT, TOGGLE SWITCH
130z 2z 2 2604 NUT, HEX, TOGGLE SWITCH
T4 1 101 62606 NUT, GL.OW SPIRAL
180 1 1 1] 1 62610 BRACKET, TACHOMETER
6 5, z1z2 §2609 NUT, #10-32
170 3 {3 | 3 82607 BRACKET, GAUGE
i8¢ | 8 & 62618 NUT, #8-32
18001 1t 62635 SENDER, TEMPERATURE GAUGE
200 ¢ 11 | 1 s263¢6 SENDER, OliL. PRESSURE
210 4 £2642 STREET ELL 45°
1 53642 STREET ELL 900
220 1 1 1 626841 ADAPTOR
230 01 0 11 62814 L.OCK BARREL, IGNITION SWITCH
240 1 11 1 £2740 WIRE, JUMPER, YELLOW, 2 LUGS g
(RN 82741 WIRE, JUMPER, GREEHNM, § LUGS
i1 62742 WIRE, JUMPER, BLACK, 5 LUGS
10 52743 WirgE, JUMPER, PURPLE, 4 LUGS




(PISCES

2




PISCES)

GROUP PAGE
INSTRUMENT PANEL 6 18
JQUANTITY w
Q PART [ DESCRIPTION NOTES
27|40 0] NUMBER fg
1101 72744 WIRE, JUMPER, RED, 2 LUGS 3.50°*

1 1 1 62745 WIRE, JUMPER, RED, 2 LLUGS

6.509!




m
]
101
19]
p :




GROUP PAGE
MODEL 27 STARTER ASSY. NIKKO 1.2KW-12 VOLT 6 20
) oA PART Y DESCRIPTION NOTES
Liz7|a0]s0] NUMBER 2Q

65401 STARTER ASSY. COMP. 8210-0607
1 €5427 SOLENOID
2 €5402 ARMATURE
3 85407 FIELD COIL ASSY.
4 65432 PIN
5 65418 YOKE
g 85430 SASKET
7 §5408 LOCK RING
8 65406 O-RING
2 2 85403 WASHER
10 e5411 CO-RING
11 65409 RIVET
12, 4 €5424 BRUSH SPRING
137 4 5423 BRUSH
14 2 82417 * BUSHING
15 85416 FRONT HOUSING
16 65415 STARTER DRIVE ASSY.
17 NSS
18 65419 CENTER HOUSING
18 65420 BUSHING
200 4 65434 SCREW
217 1 65421 * BRUSH HOLDER
2z 65428 * REAR COVER ASSY.
231 2z 65428 BOLT




PISCES




GROUP PAGE
MODEL
27-40 STARTER ASSY. (NIKKO 1.8KW-12 VOLT) 6 22
o IQUANTITYR  PART ¥ DESCRIPTION NOTES
iLl27 40|60] NUMBER Ig
1 1 62401 STARTER ASSY. COMPLETE 8210-0608
1001 62427 SOLENOID
201 1 62432 PIN
3.4 4 62439 SEAL WASHER
401 | 1 62430 O-RING
5100111 €2418 SHIFT FORK
611 | 1 62414 O-RING
721z 62425 RUBBER CAP
8 1| 1 62412 O-RING
g 11 |1 62413 O-RING
160 4 | 4 62424 BRUSH SPRING
11 4 | 4 62423 BRUSH
20141 62421 BRUSH HOLDER ASSY.
1302 2 62417 BUSHING
140 1|1 62428 COVER
15, 1 |1 2416 FRONT HOUSING
161 1 62415 STARTER DRIVE ASSY.
170 111 NSS PINION ASSY.
1801 |1 62419 CENTER HOUSING
18001 1 62420 BUSHING
200 4 | 4 62434 FLAT HEAD SCREW
210011 62409 BOLT
zzp 1 |1 62407 FIELD COIL ASSY.
23 z | 2 62426 BOLT
24 1 |1 62405 LOCK RING
250 1 | 1 62402 ARMATURE ASSY.
26z 2z 62403 WASHER
_—







PISCES

GROUP PAGE
STARTER ASSY. (HITACHI) 1.8KW-12 VOLT 6 24
o S PART e DESCRIPTION NOTES
Llz7 40l60, NUMBER T
11 63401 STARTER ASSY. 12V-1.8 K.W. 8210-0152
Tt 63451 THRUST WASHER KIT
20111 683406 LOCK RING SET
30011 83402 ARMATURE ASSY.
4 01 1 63407 FIELD COIL. ASSY.
50 411 83422 BUSHING
8 111 63421 BRUSH HOLDER ASSY.
7T ziz2 63423 BRUSH ( +)
8 21z 63454 BRUSH { — )
9 | 4ia 63424 BRUSH SPRING
1070 111 63428 COVER ASSY.
ER T A 63419 CENTER BEARING ASSY.
128 1| 4 63420 BUSHING
13001 41 63415 STARTER DRIVE ASSY.
147 511 63417 BUSHING
50 911 63418 SHIFT YOKE
16, 11 63416 FRONT HOUSING
170 4 1 §3427 SOLENOCID
180 5 62431 BOLT







PISCES

- GROUP PAGE
MODEL
60 STARTER ASSY. (HITACHI) 2.2KW-12 VOLT L) 26
8 e PART * DESCRIPTION NOTES
Ll z7|40|s0] NUMBER IQ
1 84401 STARTER ASSY. 2-8210-0183-0
; 1§ saa0z ARMATURE ASSY.
z 2 63403 THRUST WASHER
3 4 83451 THRUST WASHER
4 2 63456 THRUST WASHER
=1 4 £3408 LOCK RING CUP
& 1 3482 LOCK RING WASHER
7 i €3406 LOCK RING
8 1 NSS
9 1 64407 FIELD COIL ASSY.
10 4 63434 BOLT
11 1 63422 REAR COVER BUSHING
12 i 84421 BRUSH HOLDER ASSY.
13 2 64423 _BRUSH, (+)
14 2. 6a4sa BRUSH, (-~} -
15 4 84424 BRUSH 5PRING
18 1 €3428 REAR COVER ASSY.
17 i 63419 CENTER HOUSING ASSY.
18 1 63420 CENTER BUSHING
ig 1 82418 STARTER DRIVE
20 1 64417 BUSHING
21 i §3430 DUST COVER
22 1 £3418 YOKE
23 1 62432 PIN
24 i 83416 FRONT HOUSING
Z5 1 63427 SOLENOGID
26 2 63426 BOLT
27 2 62431 BOLT M5
28 8 63433 SCREW M4
29 1 £3438 COTTER PIN




This Page left blank



ashenhbg
Text Box
This Page left blank  


SECTION 7

DIESEL MARINE ENGINES






GROUP PAGE
MODEL ENGINE MOUNT, FRONT 7 2
27-40

G [P PART I DESCRIPTION NOTES
Ll27 80lg0; NUMBER T

101 72780 MOUNT, ENGINE, FRQ&T

2.3 ;3 02554 BOLT WM-14-2.0 X 30

3. 33 02542 LOCK WASHER M-14

401 1 02887 BOLT, Mi4-2.0 X 406

5. 44 72782 FLEXIBLE MOUNT

6 44 02752 NUT, MARSDERN

7 141 oz841 FL.AT WASHER M-14




0
,, | E
0}
o}
T




PISCES

GROUP PAGE
MODEL 60 ENGINE MOUNT 7 4
g AR DESCRIPTION NOTES
Ll 27]|40|60] NUMBER [T
1 1 74780 FRONT ENGINE MOUNT
2 4 02781 BOL.T M10 X 1.25 X 35
3 8 02342 LOCK WASHER M10
a 1 02557 BOLT M14 X 2.0 X 40
5 1 02542 LOCK WASHER M14
6 1 02541 FLAT WASHER M 14
7 4 72782 RUBBER MOUNT
8 4 02752 NUT 5/8 (MARSDEN)

s 1 74781 PLATE
10 4 02353 BOLT M10 X 1.25 X 25

i1 1 02540 NUT Mi14 X 2.0




This Page left blank



ashenhbg
Text Box
This Page left blank  


SECTION 8

DIESEL MARINE ENGINES



m)
1
18]
Il

TN
Vi 1»/{1&!/ -

NG/,

e

\\\wv




GROUP PAGE
(27,40,60) CYLINDER BLOCK & BELL HOUSING 8 2
8 e PART Ji DESCRIPTION NOTES
iLl27]40|60] NUMBER |J
1 CYLINDER BLOCK ASSY.

1 CYLINDER BLOCK ASSY.
10 82001 BARE BLOCK

1 83001 BARE BLOCK
288110 82002 BOLT
3001 1 82003 SOFT PLUG M 38.1 6
EN B 82004 SOFT PLUG M 38 .6
501 2 82005 SOFT PLUG M 458 07
&2 |3 82008 SOFT PLUG M 31.75 &
710213 82007 PLUG 1/27 NPT
8 1 1 82008 PLUG
g 2lz2 82009 PLUG
100 2 13 82010 PLUG
110 2 2 82011 SOFT PLUG
120 2 12 82012 SOFT PLUG
12001 14 82013 NIPPLE
14
15
18
17
18
19
zod 1 11 820138 BOLT, TAPER PIN
2t 144 02778 NUT
2z 114 82020 DRAIN COCK
238 111 g2017 OIL, SEAL
2al 212 82024 SEAL
25 2 | 2 82015 DOWEL PIN
26l 1 |1 8zos2 CRUSH WASHER
270 1 820z2 CRANK CASE

1 g30zz CRANK CASE
281 11111 82021 BELL HOUSING
zs 31313 82029 BOLT




m
I
|9
1o




GROUP PAGE
CYLINDER BLOCK Cont'd. 3 4
6 RUANTITYY  ParT ¥ DESCRIPTION NOTES
L2740 80, NUMBER O
300 3 3 3 82016 BOL.T
31l z 2 2 82031 BOLT
3289 11 |1 82033 PLUG
3311 1111 526386 OlL. PRESSURE SENDER
1111 62639 OlL. PRESSURE, (WARNING LIGHT)
348 1 §1 82018 DOWEL PIN M 10 X 22
251 |1 8231z GASKET
3801 11 82311 FRONT PLATE
7.3 13 82314 BOLT
3 1 1 82318 STUD
3g 1 22183 GASKET
1 23183 GASKET
40 4 22180 Ol PAN
5 23180 OlLl. PAN
4t 8 12 0zzs3 BOLT M 8-1.25 X 22
z2 2 0zz58 BOLT M 8-1.25 X 45
2 13 02278 BOLT M8-1.25 ¥ 138
Tt 02274 BOLT M 8-1.25 X 129
427 14118 0zz4z LOCK WASHER M8
431 22184 DIPSTICK
1 23184 DIPSTICK
44 1 14 22188 GASKET
45,1 |1 02251 BOLT M 8-1.25 X 15
460 1 11 02241 FLATWASHER M8
478211 27 02184 BOLT M 6-1 X 14
480 21 | 27 oz18z LOCKWASHER M &
480 1 11 22181 DRAIN PLUG
500 1 |1 22182 CRUSH WASHER
51 1 83048 BAFFLE PLATE, OIL PAN




1
”,, c
1




GSROUP PAGE

MODEL &0 CYLINDER BLOCK 8 6
o P PART i DESCRIPTION NOTES
Li27|20j60] NUMBER | J
1 i 84001 CYLINDER BLOCK
2 4 84002 CYLINDER LINER
3 10 82002 BOLT
& 1 844458 WATER DUCT
5 i 84440 CAM BEARING KIT
g % 82004 SOFT PLUG 3268
= 1 82003 SOFT PLUG 28.42.9
8 2 82008 SOFT PLUG 31.75.0
2 % 82404 SOFT PLUG 120
10 2 820607 PLUG 1/2" NPT
11 3 82005 SOFT PLUG 44.85 %
1z 1 84311 FRONT PLATE
i3 :
14 1 82312 GASKET
15 2’ 83044 DOWEL PIN
18 3 02253 BOLT M&8-1.28 X 25
17 3 02282 BOLT MB8-1.25 X 20
18 1 82315 STUD
18 1 82008 SOFT PLUG
20 z 82008 SOFT PLUG
z1 2 82010 PLUG
2z 1 84038 PLUG,SPECIAL

1 84037 GASKET
23 2 82010 PLUG
24 4 82013 NIPPLE
25 1 84034 COVER PLATE
26 1 84035 GASKET
27 z 02251 BOLT M-8-1.28 ¥ 18
z2g 1 83041 WATER DRAIN COCK ASSY.
31 1 84448 SPACER, OIL SEAL
Az 82017 & SEAL, CRANK




0
1
1A




SROUP PAGE

(60 CYLINDER BLOCK 8 8
8 S PART F DESCRIPTION HOTES
Liz7l40]80] MNUMBER 25 )
33 1 8z018 BiN
24 1 84019 ' BOLT, REAMER
35 1 84014 PLATE, REAR
36
37 2 82016 BOLT
38 2 B444E6 PN
g 2 84447 DOWEL
40 1 84038 cLIP
41 1 02251 BOLT M8-1.28 X 15
a3 1 84048 COVER, TAPPET CHAMBER
44 1 84048 GASKET
45 1 BAOED cLIP
48 14 02252 BOLT
&7 1 24221 BREATHER
49 H 24222 GASKET
50 1 24223 BOLT
sz 1 528158 HOSE
53 1 82406 WASHER
54 1 Ggzeas HOSE CLAMP




m




GROUP PAGE

MODEL 60 OiL PAN & CRANKCASE 8 10
¢ Bl PART ¥ DESCRIPTION NOTES
Ll 27]|40]60] NUMBER 33
1 1 84022 CRANKCASE
3 1 24180 GiL. P AN
7 1 22181 DRAIN PLUG
8 1 zz182 CRUSH WASHER
10 1 22188 DUST COVER
12 2 02‘184 BOLT M6-1 X 12
13 1 24183 GASKET
14 30 02184  BOLT
30 02182 LOCKWASHER
15 z 82024 SEAL, RUBBER
17 14 02253 BOLT M8-1.25 X 25
2 02257 BOLT M8-1.25 X 48
z 02268 {BOLT M8-1.25 X 100
z 02273 BOLT M8-1.25 X 125
20 02241 FLAT WASHER
20 0zz42 LOCKWASHER
18 1 24184 DIPSTICK ’







PISCES])

ODEL GROUP PAGE
27-40-60 CRANKSHAFT 8 12
o IQUANTITYE  parT [0 DESCRIPTION NOTES
Ll 27 40|60 NUMBER BY
101 82101 BEARING SET
1 83101 BEARING SET
1 84101 BEARING SET
20101+ 82105 ° THRUST BEARING SET
'S ERERE 82106 PISTON
a1 82107 PISTON RING SET
" 83107 PISTON RING SET
i 84107 PISTON RING SET
s 12 /3|4 82108 CONNECTING ROD ASSY.
6§ a 6|8 82109 BOLT, CONN-ROD
702134 82110 BUSHING
8 lz!3|a 82111 BEARING, CONN-ROD
o lzizla s2112 WRISTPIN
10 4|68 82113 SNAP RING
120 1 82100 CRANKSHAFT
1 83100 CRANKSHAFT
1 84100 CRANKSHAFT
1201101 82114 DOWEL PIN
140 1 | 111 82117 RING GEAR
150 1] 111 82116 RLYWHEEL
601 11 82120 WASHER PLATE
170 3 | 3|3 82121 LOCK PLATE
1806 168 83124 BOLT
TIERERE 82131 KEY M7 X 16
200 1 1 111 szizz KEY M7 X 43
2101 | 111 82123 GEAR
2201 |11 82125 OIL SLINGER
3 ERERE 82127 CRANK PULLEY (SPLINE)
240 1 )1 82126 CRANK PULLEY (KEYED)
2sg 1 |1 82115 O-RING
2601 |1 |1 82129 TAB WASHER
> B EREE 82128 BOL.T, CRANK PULLEY
280 1 |11 32362 PULLEY, SINGLE SHEAVE







PISCES

GROUP PAGE
8 14
QUANTITY PART | »
o veer 15 DESCRIPTION NOTES
Liz7/40 60 NUMBER [
zad1 11 32363 PULLEY, 3 SHEAVE
20l alal a 0zz242 LOCKWASHER M-8
3¢ 414 4 02256 BOLT MB-1.25 X 40
30, 4|4 4 02261 BOLT M8-1.25 X 65 WITH 3 SHEAVE PULLEY







GROUPRP PAGE

MODEL

27-40 CAMSHAFT ASSY. 8 16
o QUANTITY PART o
C1.. 120l e0l NumBER |2 DESCRIPTION NOTES
1 81 82200 CAMSHAFT

1 83200 CAMSHAFT

2 -1 1 82201 THRUST PLATE
S 82207 BOLT SPECIAL

2z 12 02242 TAB WASHER M8

1 82203 GEAR
4 1 83203 GEAR
5.1 |1 82202 KEY
& % H 82204 WABHER
701 11 82206 BOLT
g 1 1 82205 LOCK PLATE
2 2z 3 8221z VALVE, INTAKE
02 3 #2212 VALVE, EXHAUST
111 4 =4 3221‘@ SPRING
izd 4 | & 82218 SPRING RETAINERS
13§ 8 |12 82218 KEEPERS
44 | 8 82217 TAPPET
18. 4 B 82218 PUSHROD
i6. 2z |3 82219 ROCKER ARM
1782 1 3 82220 BUSHING, ROCKER ARM
182 | 3 3222’3 ROCKER ARM
192 |3 82220 BUSHING, ROCKER ARM
200 4 | 6 82322 SCREW, ADJUSTING
i 4 | 8 82223 LOCKNUT
2z 1 82224 SHAFT

1 83224 SHAFT

230 2 12 g2225 SOFT PLUG
24 3 82226 STAND, ROCKER SHAFT
2z 1] 2 82227 SPRING
g;g 24z 82228 SNAP-RING
270 2§ A4 82258 BOLT

21 a - p2zal FLAT WASHER




1]
| L
|4
1o

4 o~
R

- &)
iy T =
!

= ©QofIm——)

11—




GROUP PAGE
CAMSHAFT ASSY. 8 18
Q e PART e DESCRIPTION NOTES
L2740 g0 NUMBER O
28 z 4|2 02240 NUT
212 02241 FLAT WASHER
280 1 82208 SHAFT
301 11 82209 GEAR
3181 |1 82210 BUSHING
TI1 R 1 82211 THRUST PLATE
332 2 02259 BOLT
2z |2 0zz42 LOCKWASHERS







GROUP PAGE
MODEL &0 CAMSHAFT ASSY. 8 20
o P PART ¥ DESCRIPTION NOTES
iLfz27la0 s0] NUMBER 35
1 1 84200 CAMSHAFT
2 1 83203 GEAR
3 i 82202 KEY
a 1 82208 BOLT

1 82208 TAB WASHER
5 1 82204 FLATWASHER
& 1 82201 THRUST PLATE
7 2 82207 BOLT
2 gz242 LOCKWASHER
8 1 82208 IDLER SHAFT
] 1 82208 GEAR
10 1 82210 BUSHING
11 1 82211 THRUST COLLAR
iz 2 02258 BOL.T
2 - 0zz42 LOCKWASHER
12 4 82212 INTAKE VALVE
14 4 82213 EXHAUST VALVE \
15 8 82214 SPRING, OUTER
18 8 84214 SPRING, INNER
17 8 82218 SPRING RETAINER
18 8 84238 SEAL RING
18 18 82216 VALVE KEEPER
20 8 82217 TAPPET
21 8 B2z18 PUSH ROD
z2 1 84212 ROCKER ARM
23 1 84221 ROCKER ARM
24 3 82212 ROCKER ARM
25 3 82221 ROCKER ARM
26 8 82222 ADJUSTING SCREW
27 8 82223 NUT
28 1 84724 SHAFT
238 2 B8z2zs SOFT PLUG
30 4 82226 STAND, ROCKER SHAFT







GROUF PAGE
CAMSHAFT ASSY. PISCES 60 8 22
@ QUANTITY PART I DESCRIPTION NOTES
L2740 60 NUMBER [T
31 82227 SPRING
3z 82228 SNAP RING
33 84227 SPRING
34 84237 WASHER
35 82258 BOLT
02241

FLATWASHER




Y ”_,
1]
1Y




PISCES]

GROUP PAGE
MODEL CYLINDER HEAD ASSY. 8 24
27-40
N QUANTITY FART ;”_ DESCRIPTION NOTES
kl27|40j60] NUMBER BT
1 1 82400 CYLINDER HEAD ASSYY.
1 1 83400 CYLINDER HEAD ASS'Y.
2 11 824071 SOFT PLUG 44.5 &
3.z 3 82402 SOFT PLUG 16 &
402 3 82403 SOFT PLUG 18 0
5 -2z | 3 82404 SOFT PLUG 128
6 11 |1 824035 PLUG
7 1 1 82408 GASKET
8 =z |3 82407 VALVE GUIDE, INTAKE
g ta2 |z 82408 VALVE GUIDE, EXHAUST
0. 4 | 8 82409 VALVE STEM SEAL
114 2 | 3 82410 VALVE SEAT, INTAKE
1202 |3 82411 VALVE SEAT, EXHAUST
1302 | 3 82412 PRECOMBUSTION CHAMBER
140 2 |3 82413 SOFT PLUG 11.8 8
1501 12 82414 PLUG 1/2 NPT
1602z | 2 824185 STUD M8-1.25 X 85
17 1 02684 ELBOW, P.C.V.
187 1 1 82418 LIFTING EYE, REAR
19
20,2 |2 02252 BOLT M8-1.25 X 20

Z 32 ozzaz LOCKWASHER M8
2z ¢ 1 82417 GASKET, CYLINDER HEAD

1 83417 GASKET, CYLINDER HEAD
230 11] 15 82418 BOLT, CYLINDER HEAD
24 ¢ 1 82419 ROCKER COVER
1 83418 ROCKER COVER

25 1 1 82428 SOFT PLUG 1.625
28 1 53428 BAFFLE PLATE
27 5 83430 SCREW M5-.80 X 8
28 8 02172 LOCKWASHER M3
29 1 82420 O-RING
29 1 . 83420 O-RING




QL
10}
14




GROUP PAGE

CYLINDER HEAD ASSY. 8 26
é QUANTITY BART @
e - DESCRIPTION NOTES
Liz7 s0is0] NUMBER | T
300 2 | 2 8z421 CAPNUT
31l 2 | 2 82422 CUP WASHER
32,z | 2 82423 GASKET RUBBER
332 | 3 62435 GLOW PLUG 12 VOL.T
34 1 62437 BUS BAR
34 1 63437 BUS BAR




PISCES)




GROUP PAGE
MODEL 40 CYLINDER HEAD ASSY. 8 28
8 2 PART ;‘f DESCRIPTION NOTES
Liz27la0lg0; NUMBER 20
1 1 84400 CvYL. HEAD ASSY.
2 8 844358 TUBE, PUSH ROD
3 1 82401 SOFT PLUG 44.5 &
a 4 82402 SOFT PLUG 16 &
5 4 B2403 SOFT PLUG 18 &
& 4 82404 SOFT PLUG 12 &
7 1 82405 PLUG, SCREW
1 82506 ‘GASKET
8 4 82407 VALVE GUIDE, INTAKE
9 4 82408 VALVE GUIDE, EXHAUST
10 E 82409 VALVE STEM, SEAL
11 4 82410 VALVE SEAT INTAKE
12 4 82411 VALVE SEAT EXHAUST
13 4 8z41z PRECOMBUSTION CHAMBER
14 4 82413 SOFT PLUG 11.9 &
18 7 02273 BOLT M8-1.25 X 125
,15 1 84417 GASKET
17 12 84418 BOLT
18 1 84419 ROCKER COVER
19 1 0z683 BREATHER ELBOW
21] 1 84430 CAP, OIL FILLER
22 1 84431 GASKET
23 1 84413 S O-RING, VALVE COVER
24 z 84421 BOLT
25 2 84422 WASHER
28 ‘2 84423 GASKET
27 4 82438 GL.OW PLUG
28 1 64437 BUS BAR







PISCES)

MODEL GROUP PAGE
27-20-60 TIMING GEAR COVER 8 30
‘—5 SRS PART F DESCRIPTION NOTES
Li27] 20le0] NUMBER /&
|

1» 1 ie 11 82300 ! COVER, TIMING GEAR
20111 1 82306 O-RING
301 {1 i1 82305 PLATE, COVER
414 lala 02181 FLAT WASHER M§
5 a 4 |4 02182 L.OCK WASHER M8
€ ala & 02184 BOLT M6-1 X 15
701 11 01 82303 POINTER
8 14 14|14 02255 BOLT M8-1.25 X 40

2 2z 12 022589 BOLT M8-1.25 X 55
9 {16 [16]| 16 0224z LOCK WASHER M8
100 16116116 o2za1 FLAT WASHER M8
111 (1 |1 82304 C-RING
1281 11 11 82302 SEAL, OlL
1301 {1 12 82301 GASKE'T
1412z |2 12 82310 BEARING
150 1 1 1 82308 GEAR
i6l1 |1 11 82309 SHAFT
1703 |3 |3 02253 ' BOLT M8-1.28 X 28
181 {1 |1 82315 STUD M8-1.25 X 22
isfl1 |1 |1 82311 PLATE
2ol 1 11 |1 82307 BOLT, TAPER PIN
212 |z |2 82313 PIN, DOWEL.
2201 11 |1 82312 GASKET




This Page left blank



ashenhbg
Text Box
This Page left blank  


SECTION 9

DIESEL MARINE ENGINES



PISCES

GROUP PAGE
GASKET KITS, WATER PUMP REPAIR KITS 9 i
6T PART v DESCRIPTION NOTES
Li27 40|60 NUMBER 2o
1 92006 GASKET KIT, MAJOR OVERHAUL.
1 93006 GASKET KIT, MAJOR OVERHAUL.
1 94006 | GASKET KIT, MAJOR OVERHAUL
131 92011 WATER PUMP REPAIR KIT
INCLUDES: IMPELLER
SCREW {IMPELLER)
SEAL.
O-RING
1 24011 WATER PUMP REPAIR KIT
INCLUDES: IMPELLER
. SEAL.
GASKET
1111 22012 WATER PUMP REPAIR KIT
INCLUDES: BEARING ASSY.
RETAINER RING
SEAL & SEAT ASSY.
GASKET (2)
g 92001 GASKET KIT, VALVE GRIND
INCLUDES: HEAD GASKET
ROCKER COVER GASKET
THERMOSTAT HOUSING TO HEAD
MANIFOLD TO HEAD
ROCKER NUT (2)
CRUSH WASHERS OIL PIPE (2)
1 93001 GASKET KIT, VALVE GRIND
INCLUDES: HEAD GASKET
ROCKER GASKET
THERMOSTAT HOUSING GASKET
MANIFOLD GASKET
ROCKER NUT GASKET
CRUSH WASHER 2}
1 24001 GASKET KIT, VALVE GRIND
INCL.UDES: HEAD GASKET




PISCES)

GROUP PAGE
SPARE PARTS KITS, MINOR 9 2
GIRHANTITYS  ParT R DESCRIPTION NOTES
iLl27]a0le0] NUMBER [ ¢
ROCKER GASKET
THERMOSTAT HOUSING GASKET
MANIFOLD
ROCKER NUT GASKET
1 22015 SPARE PARTS KIT
1 830185 SPARE PARTS KIT
1 94015 SPARE PARTS KIT
KITS INCLUDE:
11t ROCKER COVER GASKET
a 14 4 42068 FUEL LINE CRUSH WASHER N
T 011 42038 FUEL LINE CRUSH WASHER
4 414 42058 FUEL LINE CRUSH WASHER
2 2|2 42088 FUEL LINE CRUSH WASHER
2 122 42062 CRUSH WASHER
¢ b1t 42071 CRUSH WASHER
14111 420635 BLEED SCREW
1101 22210 OlL. FILTER, SPIN ON
1 24210 OiL. FILTER, ELEMENT ‘
1111 42008 FUEL FILTER ELEMENT
1101 32360 VEE BELT, WATER PUVP
1 34360 VEE BELT, WATER PUMP
11 32361 VEE BELT, ALTERNATOR
1 1 32071 GASKET WATER PUMP
1 34071 GASKET WATER PUMP
1101 32072 IMPELLER
1 35072 IMPELLER
1 111 32378 L.ONG HOSE




GROUP PAGE

SPARE PARTS KIT, (MAJOR) 9 3
< AT PART F DESCRIPTION NOTES
Llz274a0le0] NUMBER JQ

1 92006 SPARE PARTS KIT-MAJOR
] 23006 SPARE PARTS KIT-MAJOR
1 94006 SPARE PARTS KIT-MAJOR
KIT INCLUDES:
11411 S OH GASKET SET
111 32123 U HOSE
41414 42006 CRUSH WASHER
2lz2]z2 42038 CRUSH WASHER
21212 42068 CRUSH WASHER
2iz212 42249 CRUSH WASHER
2lz212 42058 CRUSH WASHER
2212 42069 CRUSH WASHER
2iz21l2 42071 CRUSH WASHER
£ R 62435 GL.OW PLUG
11511 42050 INJECTOR, COMPLETE
11101 42065 BLEED SCREW
119 22210 OiL FILTER
1 24210 OIL FILTER ELEMENT
1111 4 42005 FUEL FILTER ELEMENT
11 32360 BELT WATER PUMP
1 34360 BELT WATER PUMP
LI I B 32361 BELT ALTERNATOR
114 32071 GASKET (SEA WATER PUMP)
i 34071 GASKET (SEA WATER PUMP)
11 32072 IMPELLER
1 34072 IMPELLER
111 32074 SEAL.
1 34074 SEAL
101 32075 O-RING
& g 02748 SCREW
8 02655 SCREW
2iz ) 2 52512 ZINC ELEMENT
Tt 32378 HOSE (LONG CURVE)




PISCES)

GROUP PAGE
9 4
o QUANTITY PART ¥
T = DESCRIPTION NOTES
LEz7{s0je0] NUMBER JQ
111 52509 F.W. CAP




F GROUP PAGE
ACCESSORIES 9 5
L.
g P PART Q¥ DESCRIPTION NOTES
iLl27]|40| 60 NUMBER 1
=
92065 SUMP PUMP
82070 FUEL SHUT OFF CABLE 6 FT
92071 FUEL SHUT OFF CABLE 8 FT
92072 FUEL SHUT OFF CABLE 10 FT
92073 FUEL SHUT OFF CABLE 12 FT
92074 FUEL SHUT OFF CABLE 14 FT
92075 FUEL SHUT OFF CABLE 156 FT
92076 FUEL SHUT OFF CABLE 18 FT
92077 FUEL SHUT OFF CABLE 20 FT
1 92080 ELECTRIC STOP SOLENOCID KIT
1 92081 ELECTRIC STOP SOLENOID KIT
1 92082 ELECTRIC STOP SOLENOID KIT
92050 PAINT SPRAY CAN YELLOW
92051 PAINT SPRAY CAN BROWN
92055 TOUCH UP PAINT YELLOW 1/2 PT.
92056 TOUCH UP PAINT YELLOW 1 PT.
92057 TOUCH UP PAINT YELLOW 1 QT.
92058 TOUCH UP PAINT BROWN 1/2 PT.
92059 TOUCH UP PAINT BROWN 1 PT.
92060 TOUCH UP PAINT BROWN 1 QT.




GROUP PAGE
SPECIAL TOOLS 9 6
L
] e T DESCRIPTION NOTES
L2740} e0 NUMBER O
| =
1 92101 COMPRESSOR, VALVE SPRING
2 92102 DRIFT, VALVE GUIDE
3 92103 COMBINATION WRENCH SET 5 THRU 15 MM
4 92104 WRENCH, HEX HEAD METRIC sET OF 9
5 92105 SOCKET, CRANK NUT 38MM i/2% DRIVE
6 92106 PULLER, CRANK AND CAM GEAR
7 92107 PULLER, CRANK FULLEY
8 22108 SLEEVE-CRANK ' GEAR DRIVER
9 92109 3/8'" DRIVE RATCHET
10 92110 DRIVER, OIL SEAL
11 92113 3/8'" DRIVE METRIC SOCKET SET 9 THRU 19 MM
12 92114 TOOL KIT COMPLETE
CONTAINS:
METAL TOOL BOX
BOX-END WRENCH SET 5 THRU 18 MM
SOCKET SET 3/8 DRIVE 9 THRU 19 MM
; RATCHET 3/8 DRIVE :
SPEED WRENCH 3,8
2" EXTENSION
| 6" EXTENSION
3/8" UNIVERSAL JOINT
1-PAIR CHANNEL LOCK PLIERS
3-SCREW DRIVERS-FLAT BIT
1-PHILLIPS SCREW DRIVER
1-12°* ADJUSTABLE WRENGCH
1-6** ADJUSTABLE WRENCH
|




SHAT 1Y <37 0.4 .

35'%

FRpr- kered €pis TOo Crd or ?&f%{%

il

x 2 FeY




	Front Cover
	Parts Description Code
	Group Index
	Section 0 : Bolts - Nuts - Washers
	Section 1 : Transmissions
	Section 2 : Lubrication
	Section 3 : Cooling System
	Section 4 : Fuel System
	Section 5 : Exhaust system
	Section 6 : Electrical System
	Section 7 : Mounting System
	Section 8 :  Basic Engine Parts
	Section 9 : Accessories

